



## Performance Test Certificate

Issued To

### **KHEDR TRUST COMPANY**

Intertek has tested a representative sample of  
KHEDR Trust Company  
400 X 400 mm Model KH-AL40X40 Aluminum Louver

A 400 X 400 mm Aluminum Louver was tested  
in accordance with the standard listed below and was found  
to perform in a manner appropriate to the dictates of the standard.

#### STANDARD

AMCA Standard 500-L-2012 entitled, "Laboratory Methods of Testing Louvers for Rating"

#### SCOPE OF TESTING

The aluminum louver was tested for the following performance characteristics:  
"Reference Intertek Report Number 104284248CRT-001a dated March 23, 2020"

A) Air Performance-Pressure Drop

Date: April 13, 2020

James R. Kline  
Intertek  
Engineer / Quality Supervisor

This Verification is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to copy or distribute this Verification. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results referenced from this Verification are relevant only to the sample tested. This Verification by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.